] Accessories

Chevrolet Corvetlie Radiator Grille

Kit contents
Description Quantity
Grille Mash [LH) 1
Grilla Mesh {RH}
Brackels
Bolts
Washerg
Insiallation Ingtrucllans

- ke B G -

Tools Raquired
Rachat
Socket (Fmm)

Tarqus Wrench

Vehiclg Froparation
1. Wazh gnd thoroughly dry vehlcla.

2. Forbesiresuits, vehic!e should be free of damags {dents,
scufs, creases, fraciures, etc.]

Exhaust Screen Inatallation
1. Remove 3 scraws from the lower grille. Reserve screws.
Sea Figura 14,

FIGURE 1A

@ Service Parts Operations
6200 Grered Foinke Dr., Grand Alnc, W) 48439
2. Using screws reserved from step 1, install 3 brackets,
Ses Figure 1B,
EIGURE 18

BOLT

3. Position right hand grille mesh assambly bahind the lowar
grille. Slide to tha right, untll the edga of the grille mash iz
linad up with ihe center of the middle yrille bar.

See Flgura 1C,

MESH (RH)

RadlatorGrille

REV 22NOU5 [re. 10132722 [=en 1 =« 6




MW

Service Parts Operations
6200 Grand Foine On., Gamand Elanc, MF &390

4. Ensure thal the 3 upper 1abs hook over tha upper edge of
the grille. See Figure 1D

UPPER TABS

5. Poslign left hand grille mesh assembly bahind the lawer
grille. Silde 1o the left, until the edge ¢f the grille mash Is
linad up with tha center of the middle grille bar, and the adge
of the fighl hand grilla mash. The holés on 1he iwa mounting
tabs must lina up with each ciher. See Figure 1E. Ensure
that the 3 upper tabs hook cver the edge of the grille.

See Figure 1D.

FIGURE 1E

6. Fasten 2 bolts {M4) and washers through tha grille mesh
tabs into the brackets. Do nol fully tighten. See Figure 1F,

MESH {RH)
MESH {LH)
WASHER

WASHER
BOLT {M4)

BOLT (M4)

BRACKET
SECTION A-A

T. Faslan 2 tabs together using boll (M4} and washer provided.
SeeFigure 1G.

8. Tightenall {asteners to 4.0 N.m

g TAB
'%FWASHEFI
BOLT [M4)
MESH (LH}
Radiator Grllle REV 22N005 [rww. 10132722 |ve 2 « 6




Accessories Francais Service Parts Operations
. £200 Grand Poirta O¥,, Grand Blanc. ! 4B039

Grille de calandre de la Corvette de 2. Ingtallgr 3 suppors & I'alde des vis mises de cbté & I'étape
Chevrolet 1. Se reporter & la Figure 18.
Conteny do I3 rouase

Dagcription Cuantité

Grillage delagalandre {gavche) 1

Grillage de la calandrse {droit) 1

Suppors 3

Boulans 4

Rondelles 4

Consignes d'installation 1

asl
Rochat Clédynamométriqua
Diovilke (¥ mm)
BOULON
Préparation du vihlcule
] 3. Metre 'ensemble da gril age de calandre de drolte damiére
1. Laverle véhicule st e sécher cun-‘np'l.étamant. la calandre inférieura. Faire gllaser vers la droits jusqu'a ca
2. Pour des résultats optimaux, e véhicule ne dolt camparter gue |a rebord du grillage de ta calandre soit aligné avec e
aucun dommage (bosselures, araflures, ¢raillage, cassuras, centre da la barre centrale de la calandre. Se reporter 4 la
al.}, Figura 1C.

FIGURE 1C

1. Enlever 3 vis de la calandrainférleurs, Conserver les vis. Se
reporter &1a Figura 1A.

FIGURE 1A

GRILLAGE
{DROI)

| Radiator Grille REV 22NOQ5 [rxrwe 49132722 |we= 3 « B




] Accessories

Frangais

Service Parts Operztions
8200 Geand Poinke Dv., Grand Blanc, MI #8453

4. S'assurer que les 3 languaties supérigures soient
ascrochées par-dessus le rebord supérieur da la calandre.
Se reporter 4 la Figure 10.

LANGUETTES
SUPERIEURES

CALANDRE F.E.O.

que |e rebord du grillage de 'a calandre scit allgné avecle
centra de la barre cantrala d¢ la calandre, puis aveg le
rebord du grillage de la calandre de droite. Lea trous sur les
deux langueitzs de montage doivent Btre alignés I'un aves
I'autre. Sa reporter & la Figura 1E. S'assurer que jes 3
languaties supérieuras soient accroch&es par-dessus le
ratord de la calandre. Se reporter & la Figure 10.

GRILLAGE
(GAUCHE)

5. Melire 'snsembla da grillage de calandre da gauche derrérs;
la calandre infériaure. Faira gliszer vers la gauche jusqu'a o

B. Serrer 3 boulons {M4) et rondellen par los fanguattes du
grillage da la calandra dans les supports, Ne pas serrer
complétamant. Se reporter & la Figure 1F.

FIGURE 1F

GRILLAGE
(DROI)
GRILLAGE
{GAUCHE)
RONDELLE

BOULON
(a4}

SUPRORT

SECTION A-A

7. Fixer 2 langusttes ensembls & Maida du boulon (M4) et de |a
randelle fournig. Sereporterd la Figure 1G.

B, Semrertoulss les attaches 4 un couple da 4,0 Nm,

Radijator Grille

REV 22N005 e 19132722 |- 4 = 6




] Accessories

Espanol

@ Service Parts Operations
200 Grand Foina Dr, Grend Bleng. M 48438

Rejilla del radiador del Corvette de
Chevrolet

Contenlds da) kit
Cescripoisn Canfidad

Malla de |a rejilla (IZ2) 1
Malla de la rejilla {DRCH)
Bopartas

Parnos

Arandelas

Instrucciones de \nstal acion

N Y

I na
Manaral
Liave detubd {fmm)

Torquimetro

P if Lyahicul
1. Lavay segqua por campleta el vehiculo.

2. Paraobtener mejores resuliados, ef vehiculo no debe esiar
defado {(aballaduras, paries dasgastadas, partes dobladas,
fracturas, ele).

Inatalacion del codazo del escape
1. Deginatala 3 tornilios da la rejilla Inferior. Guarde o2
tarnillos. Consulte 1a Figura 1A.

FIGURA 1A

2. hilice los tomilles gue guardd durante sl paso 1 pam
instalar 3 soportes, Gonsaulte la Figura 18,

PERND

a. Cologue el gnaamble de la malla de la rejllla deracha detria
de |a reflls inferior. Deslicele hadla |a derecha, hasts qua ¢l
borda de la malla de la rejilla gusde alinsado con el centro
de Ia barra de la relllla central. Consulte |& Figura 1C.

Radiator Grilla

REV 22NO05 [, 10132722 [vn § o §




EE] Accessories

Espanol

Sarvice Parts Operations '
5200 Geand Pointe D¢, Grand Alanc, M| 48439

4. Aseglrese de que las 3 lenglietas supericres $& enganchen
sobre al berde superior de |a rejilla. Congulte la Figura 10,

LENGUETAS

. _:5:. ' ’
"l L
REJILLA OE J'J

Coloque ¢ ensamble da la malla de la rejilla izquisrda
detrds de la rejilla inferior. Deallcelo hacia la izquierda,
hasta que = berda de la malla de 1a rejilla gueds alinzada
con el centro de la barra de )a rejilla central y ol borde de la
malla de la rejilia derecha. Las agujeros da lag dos
lenglietas de mantaje deben quadar alineados entra ellas.
Consulte la igura 1E. Asegirese ta que las 3 langiletas
superiores g8 enganchen sobre el borde dé la rejilla.
Consulte la Figura 10.

EIGURA 1E

MALLA {17Q)

6. Aflance 3 pernos (M4) y arandelas a través de las langletes
de la malla d& la rejlla, en 1os soportes No aprigte
completamente. Consulte la Figura 1F.

ALLA [DRACH)
MALLA (17D

ARANDELA

PERNO M)

SECCIONA-A

7. Afiance 2 lengdetas juntas, ulilizando el pernc (Md) ¥ la
arandsla que sa proporclenan. Consulte la Figura 16,

8. Aprigte todos fos aflanzaderes a4.0 N.m

PERNO (M4)

RadlatorGrille

REV 22NOO5 [wmw. 10432722 (»= § o« B






